Parts Manual for SB907SJ*02

Click Here for Exploded Diagram and Parts List to find the Location ID of the part you're after. 

If it doesn't show up in our search system, email steve@appliancespares.nz for pricing & availability. There may be a new code or its not a common item and needs to be listed

ITEM PART N° DESCRIPTION Ex. 4350 SJ WJ KJ SJ WJ SJ
1 0150 400 097G Screw Cab. Trims 6 6 6 6 6 6
2 0545 410 001 Trim Cabinet Top St/St 1 1 1 1 1 1
3 0545 400 402 Trim Cabinet LH. St/St 1 1 1 1 1 1
4 0545 400 401 Trim Cabinet RH. St/St 1 1 1 1 1 1
5 0038 477 004 Wrap - White (Inc. Items 7 & 8) 1 1
0038 477 005 Wrap - Black (Inc. Items 7 & 8) 1 1 1 1
6 0115 400 042 Washer Retaining A/Blanket 2
7 0150 400 107 Screw #10 x 5/8" Phi Pan Hd 2 2 2 2 2 2
8 0028 400 083 Cover – Black 2 2 2 2
0028 400 082 Cover – White 2 2
9 0374 400 063 Insulation Acoustic Blanket 1
10 0038 400 571 Panel Insulation Rear (Corex) 1 1 1 1 1 1
11 0125 400 038 Clip Insulation Panel 3 3 3 3 3 3
12 0031 400 021 Leg Levelling 4 4 4 4 4 4
13 N.P.N. NOT USED ON THIS MODEL 0 0 0 0 0 0
14 N.P.N. NOT USED ON THIS MODEL 0 0 0 0 0 0
15 N.P.N. NOT USED ON THIS MODEL 0 0 0 0 0 0
16 0269 401 002 Guide Door R/H – White 1 1
0269 401 004 Guide Door R/H – Black 1 1 1 1
17 0269 401 001 Guide Door L/H – White 1 1
0269 401 003 Guide Door L/H – Black 1 1 1 1
18 0038 400 693 Panel Front Cover 1 1 1 1 1 1
19 0030 400 122 Bracket Kick Plate 2 2 2 2 2 2
20 0150 400 061G Screw M4 x 10 mm Pan Hd 26 26 26 26 26 26
21 0038 416 005 Panel Kick Plate - White 1 1
0038 416 007 Panel Kick Plate - St/St 1 1 1
0038 416 006 Panel Kick Plate - Black 1
22 0150 400 091 Screw #8 x 13mm - White 2 2
366040 Screw #8 x 3/8" Wafer Zc 2 2 2
C828176X Screw #8 x 13mm - Black 2
23 N.P.N. NOT USED ON THIS MODEL 0 0 0 0 0 0
24 0038 400 652 Panel Base 1
N.I. *0271 400 027 Spacer Leg 4 4 4 4 4 4
N.I. 0180 200 003 Hook Drain Hose x x x x x x
N.I. DWKM05 Mobile Kit x x x x x
N.I. DWKFS01 Kit Floor Mounting x x x x x x
NOTE: *Spacers Part Nº 0271 400 027 fitted to Levelling Legs (Item 12) are for transport
purposes only and don’t have to be removed on installation.

ITEM PART N° DESCRIPTION Ex. 4365 907 915 925
1 0012 400 075 Support Frame Assy. Tapped LH. (Inc. Item 2) 1 1 1
2 0061 400 004G Pivot Hinge 2 2 2
3 0125 400 027 Clip Door Pivot 2 2 2
4 0581 400 014G Pad Guard Door Hinge (LH.) 1 1 1
5 0150 400 105 Screw M5 Taptite Truss Hd 6* Zc 4 4 4
6 0045 477 014 Hinge Kit L/H 1 1 1
0045 477 015 Hinge Kit R/H 1 1 1
7 0120 400 029 Support Spring 2 2 2
8 0120 400 056 Spring Hinge 2 2 2
9 0208 400 159 Seal Door 1 1 1
10 0332 400 017 Retainer Door Seal L/H 1 1 1
11 0332 400 018 Retainer Door Seal R/H 1 1 1
12 0208 400 133G Seal Retainer 2 2 2
13 N.P.N. Liner Assembly Insulated 0 0 0
14 0065 400 022G Nut M5 Hex. Locking 4 4 4
15 0150 400 062G Screw M5 x 12 mm Truss Hd St/St 4 4 4
16 0115 400 027G Washer Sealing 4 4 4
17 0011 400 006 Rail Guide 2 2 2
18 C828074X Stop Rail End - Pale Grey 4 4 4
19 0421 400 005 Cone Door Guide 2 2 2
20 0012 400 032 Support Assy. Rail Roller 4 4 4
21 0150 400 061G Screw M4 x 10 mm Pan Hd 40 40 40
22 0150 400 086 Screw #7-19 Hi-LO FLNG Hd 16 16 16
23 0150 400 119 Screw M5 *13 Torx HD E4 Torx 1 1 1
24 0029 400 017 Catch Door Moulded 1 1 1
25 0048 401 003 Support Channel Liner - Front 1 1 1
26 0489 400 014 Brace Catch 1 1 1
27 0048 401 001 Support Channel Liner - Rear 1 1 1
28 896516 Cover Housing Light 1
29 8965823 Housing and Lamp 1
30 855137 Lamp 15W 1
31 8905107 Seal Light Lens 1
32 C838034X Lens and Seal Lamp 1
33 8000 001 866 Washer Strainer 1 1
0115 400 013 Seal Inlet Tail 1 1 2
34 >0571 400 031 Hose Assy. Inlet (Spares Replacement) 1 1
0571 400 165 Hose Assy. Inlet Solenoid (Not as Shown) 1
35 0012 400 072 Support Frame Assy. Tapped RH. (Inc. Item 2) 1 1 1
36 0534 400 070G Switch Micro - Light 1
37 0028 400 057G Cover Micro-Switch - Light 1
38 0614 400 018 Cord Service (Insulated Pins) 1 1 1
39 0547 300 008 Grommet Cord (10mm Cord) 1 1 1
40 0581 400 015G Pad Guard Door Hinge - R/H 1 1 1
41 0038 400 713 Panel Support Rear 1 1 1
42 0144 400 042 Filter EMC 1 1 1
43 8905115 Clamp Drain Hose 1 1 1
44 *0571 400 166 Hose Assy. Drain 1 1 1
45 0012 400 050 Support Motor Pump (Recirc) 1 1 1
46 0253 400 025 Mounting Motor 2 2 2
47 0534 400 097 P/Switch Assy (Inc. Items 47 50 51 52 55 & 56) 1 1 1
48 N.P.N. NOT USED IN THIS MODEL 0 0 0
49 0349 400 021 Shield Pressure Switch Assy. (Not as Shown) 1 1 1
50 0534 400 099 Switch Pressure P1 Level 1 1 1
51 0534 400 098 Switch Pressure Safety 1 1 1
52 0005 400 066 Clamp Hose 4 4 4
53 0561 400 269 Harness Assembly One Piece 1 1 1
54 S2041 Tie Cable 2 2 2
55 0055 400 051 Tube Pressure Switch (P1) 1 1 1
56 0055 400 050 Tube Pressure Switch (Safety) 1 1 1
N.I. Refer Item 47 Seal Pressure Switch Port 2 2 2
N.I. 0561 400 287 Harness Light 1
NOTE:- >Separate Parts for Inlet Hose or extensions if required.
0571 400 037 Hose Inlet (Per Metre) 0613 400 003 Tail Elbow
0613 400 004 Tail Straight 0065 201 003 Nut W014 Clamp or W072 Pex Hose (2.5m).
*Parts required for extending Drain Hose.
0571 400 142 Hose Drain 0182 200 002 Connector 0005 001 019 Clamp (x 2)
For extensions under two metres use hose Part Nº ES5323 (per metre) and connector Part Nº
ES5149 x 2. Total drain hose length must not exceed 4 metres.

ITEM PART N° DESCRIPTION Ex. 4375 SJ WJ
1 0444 416 002 Trim Insert Control Panel 1
0444 416 001 Trim Insert Control Panel 1
2 N.P.N. NOT USED IN THIS MODEL 0 0
3 0038 438 006 Panel Control - Grey 1
0038 438 004 Panel Control - White 1
4 0612 408 003 Button Set - Grey 1
0612 408 001 Button Set - White 1
5 N.P.N. NOT USED IN THIS MODEL 0 0
6 0022 400 023 Plate Mounting Switch 1 1
7 0701 002 074 Screw Nº 6 T25 x 3/8" TC. 2 2
8 0534 400 102 Switch On/Off (Not as Shown) 1 1
9 0120 400 007 Spring Handle 1 1
10 0050 400 088 Handle Door - Black 1
0050 400 096 Handle Door - White 1
11 0612 408 003 Button Set (Grey) 1
0612 408 001 Button Set (White) 1
12 0367 400 121 Board Control (Programmed) 1 1
13 0060 400 071 Lens LED 1 1
14 Ref. Item 15 Switch Micro 1 1
15 0478 400 002 Lock Door Unit (Inc. Item 14) 1 1
16 0038 400 622 Panel Door Inner 1 1
17 0150 400 118 Screw 5.2 x 14 INOX 2 2
18 0150 400 047 Screw N° 6 x 7/8" Csk Pd 6 6
19 0150 400 097 Screw N° 8 x 11 mm Csk Hd 8 8
20 0208 400 160 Seal Door Bottom 1 1
21 0150 400 055G Screw N° 6 x 3/8" CSK 5 5
22 0038 436 003 Panel Door Outer - S/Steel 1
0038 436 001 Panel Door Outer - White 1
23 0150 400 052 Screw 3/16" BSW x 1/2" CSK 1 1
24 366188 Washer 3/16" Int. Shakeproof 1 1
25 0179 400 002 Terminal E/T Single Male 1 1
26 0705 002 053 Nut 3/16" BSW Hex Hd 1 1
27 C050005X Clip Speed 8 8
28 0561 400 269 Harness Assembly One Piece 1 1
29 0489 400 013 Brace Door R/H 1 1
30 0489 400 012 Brace Door L/H 1 1
31 0141 400 019 Dispenser and Bracket Assy. 1 1
32 0662 400 001 Actuator Dispenser 1 1
33 0049 400 013 Seal "O" Ring (Rinse Aid Filling Plug) 1 1
34 0049 400 013 Plug Filling Rinse Aid 1 1
35 0030 400 032G Bracket Dispenser 2 2
36 0208 400 104 Seal Detergent Door 1 1
37 0208 400 106 Seal Dispenser Housing 1 1
38 0150 200 042G Screw Hi-Lo 7 – 19 x 1/2" Pan PH. 6 6
39 N.P.N. NOT USED IN THIS MODEL 0 0
40 N.P.N. NOT USED IN THIS MODEL 0 0
N.I. ES1000 Cleaner Steelpower (375ml) x

ITEM PART N° DESCRIPTION Ex. 4375 KJ SJ WJ
1 N.P.N. NOT USED IN THIS MODEL 0 0 0
2 0444 416 005 Trim Insert Control Panel 1
0444 416 004 Trim Insert Control Panel 1
0444 416 003 Trim Insert Control Panel 1
3 0038 438 005 Panel Control - Black 1
0038 438 012 Panel Control - St/St 1
0038 438 011 Panel Control White 1
4 0612 408 002 Button Set Black 1
0612 408 003 Button Set Grey 1
0612 408 001 Button Set White 1
5 N.P.N. NOT USED IN THIS MODEL 0 0 0
6 0022 400 023 Plate Mounting Switch 1 1 1
7 0701 002 074 Screw Nº 6 T25 x 3/8" TC 2 2 2
8 0534 400 102 Switch On/Off (Not as Shown) 1 1 1
9 0120 400 007 Spring Handle 1 1 1
10 0050 400 088 Handle Door - Black 1
0050 400 097 Handle Door - Grey 1
0050 400 096 Handle Door - White 1
11 0612 408 002 Button Set - Black 1
0612 408 003 Button Set - Grey 1
0612 408 001 Button Set - White 1
12 0367 400 122 Board Control (Programmed) 1 1 1
13 0060 400 071 Lens LED 1 1 1
14 Refer Item 15 Switch Micro 1 1 1
15 0478 400 002 Lock Door Unit (Inc. Item 14) 1 1 1
16 0038 400 622 Panel Door Inner 1 1 1
17 0150 400 118 Screw 5.2 x 14 INOX 2 2 2
18 0150 400 047 Screw N° 6 x 7/8" Csk Pd 6 6 6
19 0150 400 097 Screw N° 8 x 11 mm Csk Hd 8 8 8
20 0208 400 160 Seal Door Bottom 1 1 1
21 0150 400 055G Screw N° 6 x 3/8" Csk 5 5 5
22 0038 436 002 Panel Door Outer - Black 1
0038 436 003 Panel Door Outer - St/Steel 1
0038 436 001 Panel Door Outer - White 1
23 0150 400 052 Screw 3/16" BSW x 1/2" Csk 1 1 1
24 366188 Washer 3/16" Int. Shakeproof 1 1 1
25 0179 400 002 Terminal E/T Single Male 1 1 1
26 0705 002 053 Nut 3/16" BSW Hex Hd 1 1 1
27 C050005X Clip Speed 8 8 8
28 0561 400 269 Harness Assembly One Piece 1 1 1
29 0489 400 013 Brace Door R/H 1 1 1
30 0489 400 012 Brace Door L/H 1 1 1
31 0141 400 019 Dispenser and Bracket Assy. 1 1 1
32 0662 400 001 Actuator Dispenser 1 1 1
33 0049 400 013 Seal "O" Ring (Rinse Aid Filling Plug) 1 1 1
34 0049 400 013 Plug Filling Rinse Aid 1 1 1
35 0030 400 032G Bracket Dispenser 2 2 2
36 0208 400 104 Seal Detergent Door 1 1 1
37 0208 400 106 Seal Dispenser Housing 1 1 1
38 0150 200 042G Screw Hi-Lo 7 – 19 x 1/2" Pan Ph 6 6 6
39 N.P.N. NOT USED IN THIS MODEL 0 0 0
40 N.P.N. NOT USED IN THIS MODEL 0 0 0
N.I. ES1000 Cleaner Steelpower (375ml) x

ITEM PART N° DESCRIPTION Ex. 4375 QTY
1 N.P.N. NOT USED IN THIS MODEL 0
2 0444 416 006 Trim Insert Control Panel 1
3 0038 438 013 Panel Control - St/St 1
4 0612 408 003 Button Set - Grey 1
5 N.P.N. NOT USED IN THIS MODEL 0
6 0022 400 023 Plate Mounting Switch 1
7 0701 002 074 Screw Nº 6 T25 x 3/8" TC 2
8 0534 400 102 Switch On/Off (Not as Shown) 1
9 0120 400 007 Spring Handle 1
10 0050 400 097 Handle Door - Grey 1
11 0612 408 003 Button Set - Grey 1
12 0367 400 123 Board Control (Programmed) 1
13 0060 400 071 Lens LED 1
14 Refer Item 15 Switch Micro 1
15 0478 400 002 Lock Door Unit (Inc. Item 14) 1
16 0038 400 622 Panel Door (Inner) 1
17 0150 400 118 Screw 5.2 x 14 INOX 2
18 0150 400 047 Screw N° 6 x 7/8" Csk Pd 6
19 0150 400 097 Screw N° 8 x 11 mm Csk Hd 8
20 0208 400 160 Seal Door Bottom 1
21 0150 400 055G Screw N° 6 x 3/8" Csk 5
22 0038 436 003 Panel Door (Outer) - St/St 1
23 0150 400 052 Screw 3/16" BSW x 1/2" Csk 1
24 366188 Washer 3/16" Int. Shakeproof 1
25 0179 400 002 Terminal E/T Single Male 1
26 0705 002 053 Nut 3/16" BSW Hex Hd 1
27 C050005X Clip Speed 8
28 0561 400 269 Harness Assembly One Piece 1
29 0489 400 013 Brace Door R/H 1
30 0489 400 012 Brace Door L/H 1
31 0141 400 019 Dispenser and Bracket Assy 1
32 0662 400 001 Actuator Dispenser 1
33 0049 400 013 Seal "O" Ring (Rinse Aid Filling Plug) 1
34 0049 400 013 Plug Filling Rinse Aid 1
35 0030 400 032G Bracket Dispenser 2
36 0208 400 104 Seal Detergent Door 1
37 0208 400 106 Seal Dispenser Housing 1
38 0150 200 042G Screw Hi-Lo 7 – 19 x 1/2" Pan PH 6
39 N.P.N. NOT USED IN THIS MODEL 0
40 N.P.N. NOT USED IN THIS MODEL 0
N.I. ES1000 Cleaner Steelpower (375ml) x

ITEM PART Nº DESCRIPTION Ex. 4310 907 915 925
1 0130 400 004 Housing Active Dry 1
2 Refer Item 1 Gasket Housing Active Dry 1
3 8905138 Clamp Hose 15.5mm 4 3 3
4 0571 400 138 Hose Inlet to Syphon Break 1
5 0026 400 003 Fan Dry Unit 1 1
6 Refer Item 5 Gasket Fan Dry Unit 1 1
7 0559 400 003 Duct Condensor Complete 1 1
8 0218 400 010 Inlet Water Syphon Break 1 1 1
9 0188 400 003 Gasket Air Vent 1 1 1
10 0047 400 008 Vent Air - Dark Grey 1 1 1
11 0055 400 046 Tube Heater to Upper Spray Arm 1 1 1
12 0065 400 049 Nut Feed Tube 1 1 1
13 0208 400 145 Seal "O" Ring 1 1 1
14 0065 400 044 Nutlock Third Spray Arm 1
15 0598 400 016 Arm Third Spray 1
16 0065 400 046 Nutlock Top Spray 1 1 1
17 0208 400 148 Seal Adaptor Top 1 1 1
18 0151 400 010 Adaptor Top Spray 1 1 1
19 0571 400 154 Hose Top Spray to Pump 1 1 1
20 0598 400 017 Arm Spray - Lower 1 1 1
21 Refer Item 23 Filter Coarse 1 1 1
22 Refer Item 23 Filter Fine St/St 1 1 1
23 0144 400 046 Filter Drain (Assembly - Inc. Items 21 and 22) 1 1 1
24 0144 400 037 Filter Primary St/St 1 1 1
25 0150 400 117 Screw 4 x 16TT Inox 4 4 4
26 0012 400 051 Support Spray Arm 1 1 1
27 0214 477 037 Motor Kit Pump Recirculation 1 1 1
28 0005 400 069 Clamp Tube 6 6 6
29 0571 400 150 Hose Recirculation Pump 1 1 1
30 0594 400 014 Housing Sump 1 1 1
31 0005 400 070 Clamp Hose 28mm 1 1 1
32 0049 400 017 Plug Water Softener 1 1 1
33 0571 400 153 Hose Sump to Drain Pump 1 1 1
34 0571 400 166 Hose Drain 1 1 1
35 8905115 Clamp Hose 37.2mm 1 1 1
36 0214 400 030 Motor Pump Drain 1 1 1
37 0208 400 152 Seal NTC Turbidity 1 1 1
38 0534 400 087 Switch NTC with out Turbidity 1 1
39 0534 400 081 Switch NTC with Turbidity 1
40 N.P.N. NOT USED IN THIS MODEL 0 0 0
41 0534 400 091 Switch Assembly Leak Detection 1
42 *0588 400 018 Capacitor 3F (Refer Note Below) 1 1 1
43 0007 400 026 Cap Capacitor 1 1 1
44 0005 400 063 Clamp Hose 32mm 1 1 1
45 0005 400 060 Clamp Hose 38mm 1 1 1
46 0571 400 152 Hose "Y" (Pump Sump Element) 1 1 1
47 0122 400 012 Element In-Line 1 1 1
48 8905146 Valve Inlet 1 1
49 0082 400 008 Elbow Inlet 1
50 0571 400 167 Hose Syphon Break 1 1 1
51 0005 400 059 Clamp Hose 17.7 1 1 1
52 0571 400 165 Hose Inlet (Solenoid) 1
53 0115 400 013 Seal Inlet Tail 1
54 0208 400 147 Seal Sump 1 1 1
N.I. 0561 400 282 Harness Fan Dry Unit 1 1
N.I. 0561 400 288 Harness Wiring (Leak Detection) 1
NOTE: *The capacitor is secured with a Nut Part Nº 0065 400 014 and Washer
Part Nº 0115 400 005.

ITEM PART Nº DESCRIPTION Ex. 4303 907 915 925
1 890550FW Rack Cup Upper Basket - Pale Grey 2 2 4
2 0327 400 034 Rack Assy. Utensil - Blue 1
3 0203 412 001 Basket Upper - Pale Grey 1 1
0203 417 001 Basket Upper - Pale Grey 1
4 Refer Item 5 Handle Side Internal - Blue 2 2
5 0050 409 001K Handle Kit (Includes Items 4 & 5) 2 2
6 Refer Item 7 Roller Assy. Easylift R/H 1 1
7 0238 477 002 Roller Assy. Kit Easylift (Inc. Items 6 & 7) 1 1
8 0589 400 006 Bumper Basket LH/RH 2 2 2
9 0589 401 001 Bumper Basket 1 1 1
10 Refer Item 11 Handle Front Internal - Blue 1 1
11 0050 411 001K Handle Kit (Includes Items 10 & 11) 1 1
12 N.P.N. NOT USED IN THIS MODEL 0 0 0
13 N.P.N. NOT USED IN THIS MODEL 0 0 0
14 N.P.N. NOT USED IN THIS MODEL 0 0 0
15 N.P.N. NOT USED IN THIS MODEL 0 0 0
16 0238 400 064 Roller Assy. Upper Basket - Pale Grey 4
17 N.P.N. NOT USED IN THIS MODEL 0 0 0
18 0203 400 205 Basket Assembly Cutlery - Blue 1 1 1
19 DWK003 Roller Assy. Lower Basket (Kit of 4) 2 2 2
20 0203 419 004 Basket Assy. Lower (Inc. Items 19, 21 & 22) 1 1 1
21 0327 404 001 Rack Fold Down Rear - Pale Grey 2 2
0327 406 001 Rack Fold Down Rear - Pale Grey (Ball Tip) 2
22 0327 405 001 Rack Fold Down Front - Pale Grey 2 2
0327 407 001 Rack Fold Down Front - Pale Grey (Ball Tip) 2
23 0598 400 020 Arm Upper Spray 1 1 1
24 0055 400 049 Tube Spray Arm 1 1 1
25 0542 400 013 Bearing Spray Arm 2 2 2